| STEERING

le

"

Electric / Gasoline Vehic

3 - INCLUDES ITEM 4
18 - INCLUDES ITEMS 19 - 22
41 - INCLUDES ITEMS 42 - 52
69 - INCLUDES ITEMS 70 - 85
83 - INCLUDES ITEMS 84, 85

FRONT OF
VEHICLE

Page BB-1 Service Parts Manual EZGOLEEEN



| Electric / Gasoline Vehicle STEERING

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70314-G01 | STEERING BOXASSEMBLY, COMPLETE .....covveeueereeeteseentensensesaeseesssssessseees 1
2 00462-G7 SCREW, 7/16 - 14 X 7/8 LGi..uoveeereecereerereeeeeeeeessessesessensssssessssssssessessossessesssess 4
3 18325-G11 STEERING WHEEL (INCLUDES ITEM 4) .......covutrererreereesreesessssaesseseenesessesans 1
4 * HUB COVER, EXTENSION.......oooceeeereeceeeeeceeeeaeeeeeresessesaessessesssssessssssssnss 1
5 00566-G2 WASHER, LOCK, 7/16.eueeeeeeereeeeeeaeesessesesessessessesessesssesessessssssasssssnssnssassaseans 4
6 00999-GO1 | BOLT, #8 - 18 X 7/8 LG cvucvevevrrreereeeeseseresesesssssssssssssssssssssssssessessssssssessessseses 2
7 * DECAL, SCORECARD .......cueeverirranstessaesasssassssssassssssssssessasssessessassssassasssnsees AR
8 14390-G2 NUT, LOCK, 5/8 = 18 ...ereeereeeeeeeeerereeeeeeeseeseses s sesessseseesessesssssessssasssssssassassnsens 1
9 27102-GO1 | SCORECARD HOLDER ........oovuceemrersrereeesiessaessessssssssssssssessessss s sssasassssnses 1
10 00922-G3 WASHER, 7/16.....cucuivereerresreesessensesassassanssessessessssssssassasssssssessnssssassssassassansans 1
11
12
13
14
15
16
17
18 | 70074-GO1 | TIE ROD ASSEMBLY (INCLUDES ITEMS 19 - 22) .....oeeurrrerrerrrrenensienarsaseannens 2
19 18434-G2 NUT, 9/16 = 18..uemeeeeetereesieesientes e tsesaes e aes s essas e s s s s s sans s sannassaneas 2
20 10387-G2 PIN, COTTER, 3/32 X 1 LG.ueuerueeeereeeeeeestesastessessassaenassassssassssesesassssesseanes 2
21 50209-G1 NUT, SLOTTED, 7/16 = 20.....ccmueruerrrreereeraessessessessssnsasssesassassssassaesassassassas 2
22 50641-G1 BOOT, RUBBER ........cooovrmrmmnnrssssssssennssssssssssessssssssssssssssssssssssssssssessssssses 2
23
24 10389-G3 FITTING, GREASE .....ooeeeeeeeeeeeeeeeeeeeeaeraeees s aes s sessessensesasssesasesssanssessssassesen 4
25 50209-G1 NUT, SLOTTED, 7/16 - 20 ....oovvereeerersraeseseseessssssessesssssssssssasssesssssssssessssanssnsas 1
26
27
28 ’

29
30

EZGOESE Service Parts Manual Page BB-2



